
 41 Hutchins Drive 
Portland, Maine 04102 
www.woodardcurran.com 

 T 800.426.4262 
T 207.774.2112 
F 207.774.6635 

 
Via Electronic Mail 

April 17, 2022 

Michael S. Riley, P.E. 
CSO Abatement Coordinator 
Maine Department of Environmental Protection 
17 State House Station 
Augusta, ME 04333-0017 
 
Re: South Portland’s CSO Master Plan Update (MPU)  

Dear Michael: 

Thank you for coordinating the review of the CSO MPU for the City of South Portland. In 
response to Maine DEP’s November 15, 2021 memorandum, we have performed the following 
additional detailed analysis: 

 Updated the existing 1-dimensional SWMM model of the combined sewer system to 
account for a greater level of interaction between the combined system and the 
[...]
design and cost estimating, hereafter referred to as recommended alternatives. In addition to the 
recommended alternatives, we identified several investigative actions which will serve to inform specific 
implementation decisions and evaluate the effectiveness of implemented alternatives. 

The recommended alternatives and additional investigative actions have been compiled into an 
implementation plan. Based on results of this analysis, the recommended actions will reduce the CSO 
volume at the four remaining CSOs to zero during the 2-year, 24-hour design storm under moderate 
groundwater conditions; furthermore, recommended alternatives eliminate CSO volume at CSOs #005 and 
#006 during the 5-year, 24-hour design storm. The table below lays out the implementation plan. 

Implementation Plan Expected 
Start 

Expected 
Completion 

Estimated Cost  
(with Escalation) 

Meetinghouse Hill Separation – Complete 2021 2022 $2,800,000  

Alternative 10 - Increase Pearl Street Pump Station 
Capacity  2023 2024 $15,900,000 

Alternative 7 - Raise CSO #006 Weir 2023 2023 $53,000 

Alternative 15 - Targeted Infiltration Study & 
Renewal Program  

2022 2032 $2,500,000 

Alternative 9 – Increase Conveyance Capacity from 
CSO #006 to Pearl St Pump Station  2027 2030 $14,900,000  

Post-Implementation Verification (CSO #018) 2028 2028 $275,000 

Post-Implementation Verification (CSO #005, #006 
and #024) 

2030 2030 $400,000 

 
1 -Table 5-2: Comparison of CSO Volume 
for Revised Model with Previous Models for 
2-Year Design Storm Calibration (Appendix 
A) – Prepared by AECOM 2021 
2 – Table 6: System Overflow Values for 
Varying Storm Events while the Pump 
Operates at Maximum Capacity – Front 
Street Pump Station Evaluation prepared by 
AECOM 2018 



  

 

 

City of South Portland (0233313.00) 1-1 Woodard & Curran, Inc. 
Combined Sewer Overflow Facilities Plan Update  May 2022 

1. INTRODUCTION 

1.1 Background 

The City of South Portland (City) has maintained a municipal wastewater collection system for over 100 
years. Sanitary wastewater and stormwater were collected and conveyed within the same network and 
discharged untreated into the nearest water body. With the passage of the Clean Water Act in the 1972, the 
City constructed a collection system throughout the City and a central wastewater treatment facility (WWTF) 
on Waterman Drive (see Figure 1-1 below). 

Figure 1-1: South Portland Collection System Map 

 

Due to the combined nature of the original collection system, many combined sewer overflow (CSO) 
discharge points remained active at that time to provide relief points when flows exceeded system capacity. 

The City has been licensed under the Maine Department of Environmental Protection’s (Maine DEP) Waste 
Discharge program since 1994. This license allows discharge of secondary treated sanitary waste waters and 
combined sanitary and stormwater to the Fore River. As part of this program, the City is obligated to reduce 
the volume of combined sewer overflow discharged. The City prepared a CSO Facilities Plan (Plan) in 1993 
to identify methods to reduce combined sanitary and stormwater flows and has updated this Plan 
periodically over the intervening years. The City’s latest Plan, developed in 2008 and revised in 2011, 
outlined a 12-year implementation schedule for addressing the City’s then six remaining CSOs. The 
implementation plan targeted eliminating or reducing overflows generated from a 2-year, 24-hour storm 



  

 

 

City of South Portland (0233313.00) 1-2 Woodard & Curran, Inc. 
Combined Sewer Overflow Facilities Plan Update  May 2022 

event (design storm). Since 2008, the City has substantially completed the recommended abatement 
projects of the implementation plan, resulting in the elimination of two CSOs and significantly reducing 
annual discharge volumes from the others. 

This Plan update has been prepared to meet the conditions set forth in Special Condition K (4) of the City 
of South Portland's September 5, 2017 Maine Pollutant Discharge Elimination System (MEPDES) permit and 
Waste Discharge License, which requires the City to submit an updated CSO Facilities Plan and 
implementation schedule by October 15, 2022. 

1.2 Existing Collection System and Treatment Facility 

1.2.1 Collection System 

South Portland’s combined sewer collection system consists of approximately 119 miles of pipe ranging in 
size from 4 to 48 inches in diameter, with the majority between 8 and 12 inches in diameter. Appendix A-1 
shows a detailed map of the collection system. Construction of early (ca. 1910) portions of the system is 
dominated by vitrified clay (VC) pipe. More recent extension and infrastructure renewal projects consist 
mainly of polyvinyl chloride (PVC) and reinforced concrete pipe (RCP).  

In addition to the gravity portions of the network, there are 41 pump stations (including private stations). 
Pump station capacity ranges from 50 gallons per minute (GPM) to 12,000 GPM. The collection system is 
divided into two topographically distinct geographic regions of the City which convey flow to the WWTF in 
parallel; the western side and eastern side. In general, the wastewater from the western side of the City is 
conveyed by gravity pipe and pump stations to the Pearl Street Pump Station (PSPS) where it is pumped 
approximately 2,300 feet through a 24-inch force main to the treatment plant. Wastewater from the eastern 
side of the City flows by gravity directly or through two major pump stations at West High Street and Front 
Street. Wastewater is conveyed by gravity from the force main terminus of these stations on Mussey Street 
to the WWTF.  

The combined sewer collection system has four remaining permitted CSO outfall locations: CSO #005 (Cash 
Corner), CSO #006 (Broadway/Evans), CSO #018 (Front Street) and CSO #024 (Elm Street). CSO #005, #006 
and #024 are located on the western portion of the City in series upstream of the Pearl Street Pump Station. 
CSO #18 is located on Front Street in the eastern portion of the collection system.  South Portland’s long-
term objective is to close all CSO outfall locations except for CSO #024 and CSO #018.  Maintenance of one 
emergency relief point in each region of the collection system is necessary to protect infrastructure and 
property from flooding. 

1.2.2 Treatment System 

The South Portland WWTF was upgraded in 1994 to provide secondary treatment of up to 22.9 million 
gallons per day (MGD) of wastewater and to provide primary treatment with disinfection of an additional 
33.1 MGD of wastewater through a CSO-related bypass treatment system (total of 56 MGD) when the Fore 
River water surface is below the base flood elevation (El 10 NGVD). 

Wastewater from the eastern half of South Portland enters the Main Pump Station at the WWTF by gravity. 
The pump station is equipped with a coarse manual bar rack prior to the wet wells. The pumps discharge 
wastewater to a distribution box at the head end of aerated grit chambers at the WWTF site. Wastewater 
from the western half of South Portland enters the WWTF via force main from the Pearl Street Pump Station, 



  

 

 

City of South Portland (0233313.00) 1-3 Woodard & Curran, Inc. 
Combined Sewer Overflow Facilities Plan Update  May 2022 

which is equipped with a mechanical bar screen and aerated grit chamber. Screened wastewater is pumped 
from the Pearl Street Pump Station to a location just downstream of the aerated grit chambers at the WWTF 
site. The combined WWTF influent flows by gravity through a Parshall flume for flow measurement and to 
a mechanical bar screen for fine screening. After primary treatment, flows proceed by gravity to the aeration 
basin flow splitter for distribution to three aeration basins. 

Secondary treatment is provided by an activated sludge process. The activated sludge process can be 
operated in conventional, extended, plug flow, contact stabilization, complete mix or step feed modes. The 
aeration basin effluent (mixed liquor) flows by gravity to the aeration basin outlet box and to the secondary 
clarifier flow splitter box for distribution to three, ninety-foot diameter clarifiers for settling. Secondary 
clarifier effluent flows by gravity to the chlorination chamber for disinfection with sodium hypochlorite. 
Flows proceed by gravity through the chlorine contact tank to the dechlorination chamber. Chlorinated 
effluent is mixed with sodium bisulfite to minimize chlorine residual prior to discharge to the Fore River 
through a 54” fiberglass reinforced plastic (FRP) gravity outfall pipe. 

Overflows to the CSO-related bypass treatment system occur under two scenarios. The first scenario is when 
flow into the Main Pump Station exceeds the capacity of the pumps (15.6 MGD), the influent wet well will 
surcharge over a fixed weir into the pump station’s overflow wet well. The second scenario in which an 
overflow may occur is under the control of a flow limiting switch. When incoming flows to the treatment 
facility, as measured at the influent Parshall flume, exceed the setpoint of the flow limiting switch (currently 
set at 22.9 MGD), pumps at the Main Pump Station are ramped down. This similarly causes the influent wet 
well to surcharge into the overflow wet well and allows Pearl Street Pump Station flows to be maximized. 
The intent of this measure is to avert an untreated bypass upstream of the Pearl Street Pump Station and 
instead "force" an overflow at the treatment facility where the overflow can receive primary treatment and 
disinfection before release to the Fore River. 

Under either of the two overflow scenarios, dedicated overflow pumps direct flow to the overflow channel 
adjacent to the Main Pump Station. This channel contains a Parshall flume for measurement of bypass flows. 
Flows then travel by gravity to the overflow clarifier flow splitter, where flows are directed to one or more 
of three, 60-foot diameter overflow clarifiers. At this splitter box, the residual chlorine is measured and 
sodium hypochlorite is added to maintain a preset residual. In the clarifiers, primary treatment occurs 
through settling, then flows exit the clarifiers and drain by gravity to the overflow dechlorination chamber 
attached to the side of the chlorine contact tank. Treated flows are mixed with sodium bisulfite to eliminate 
residual chlorine prior to release into the Fore River. Discharge to the Fore River is through the same 54” 
outfall pipe used to convey secondary treated flows. 

1.3 Regulatory Requirements 

1.3.1 MEPDES Permit Requirements 

The discharge license for the South Portland WWTF (WDL #W001370-5M-K-R/MEPDES Permit 
#ME0100633) was renewed on September 5, 2017 for a five-year period. A copy of the final MEPDES permit 
and a Maine WDL revision approved by the Maine DEP was issued on March 9, 2018, Filed March 12, 2018. 
This permit authorizes the City to discharge: 

 An average monthly discharge of up to 9.3 MGD of secondary treated sanitary wastewater. 



  

 

 

City of South Portland (0233313.00) 1-4 Woodard & Curran, Inc. 
Combined Sewer Overflow Facilities Plan Update  May 2022 

 An unspecified quantity of excess combined sanitary and storm water receiving primary treatment 
only. 

 An unspecified quantity of excess combined sanitary and storm water during wet weather events 
from six combined sewer overflow outfalls from the locations outlined in Section 1.4.1. 

1.3.2 EPA and Maine DEP CSO Regulations 

Maine DEP Chapter 570 - Combined Sewer Overflow Abatement guidelines outlines the basis by which a 
discharge from a combined overflow point within a sewerage system can be permitted. Per Maine DEP 
Chapter 570 guidelines, the discharge must meet the following conditions: 

 Discharge in excess of design capacity: The discharge consists of wastewater in excess of design 
capacity of the sewerage system or treatment facilities; 

 Discharge not due to mechanical failure: The discharge is not the result of mechanical failure, 
improper design or inadequate operation or maintenance; and 

 CSO Master Plan: The licensee is actively developing or implementing a CSO Master Plan (Facilities 
Plan) in accordance with the Maine DEP Chapter 570 guidelines, and as approved by the 
Department; or the licensee has implemented the CSO Master Plan and a discharge occurs that is 
caused by conditions exceeding those upon which the Plan is based. 

The September 5, 2017 discharge license and March 9, 2018 revision for the South Portland WWTF requires 
the City to implement and follow Nine Minimum Controls (NMC) as approved by the EPA. The NMC are 
discussed in Section 4 of this Plan. 

1.4 CSO Facilities Plan Achievements to Date 

Since entering the Waste Discharge program in 1994, the City has completed more than 50 projects 
reducing the volume of wastewater discharged from the City’s CSOs. According to records compiled by the 
City and Maine DEP, the annual CSO volume has dropped from approximately 200 million gallons in 1994 
over the course of 29 events to approximately 860,000 gallons in 2020, which occurred during only three 
CSO events. Between 1994 and 2020, the City has invested over $41.8 million to perform CSO abatement 
projects. A summary of those projects is shown in Table 1-1 below.  



  

 

 

City of South Portland (0233313.00) 1-5 Woodard & Curran, Inc. 
Combined Sewer Overflow Facilities Plan Update  May 2022 

Table 1-1: CSO Facilities Improvement Projects  

Year Project Cost 

Conveyance & Wet Weather Treatment 

1993 
Trunk Line "A" Cleaning $160,000 
Treatment Plant Upgrade (CSO-Related Bypass) $1,400,0001 

1995 

Front Street Pump Station Upgrade Willard Beach Pump 
Station Upgrade West High Street Pump Station Upgrade Main 
Street Pump Station Upgrade 

Pearl Street Pump Station Upgrade 

$1,300,000 

2001 Pearl Street Pump Station (Screening Improvements) $222,000 
2002 Willard Beach Pump Station Upgrade (Generator) $60,000 
2004 Pearl Street Pump Station Upgrade (Generator) $59,939 
2005 Main Street Pump Station Upgrade (Generator) $37,408 
2007 CSO Facilities Plan Update $212,379 

2008 
Front Street and West High Street Pump Stations Upgrade 
(Emergency generators to operate high flow pump during power 
outages) 

$379,000 

2009 - 2011 Long Creek Phase 1 (Pump Station Capacity Upgrade) $3,850,000 
2011 West High Phase 1 (SSES Study) $109,000 
2012 WWTP CSO Clarifier Upgrade $978,000 
2018 Ottawa Road I&I Removal Project Phase 1 $571,000 
2019 Ottawa Road I&I Removal Project Phase 2 $400,545 
2019 Front Street Pump Station Upgrade $68,200 
2019 Greenbelt Trunkline Sewer Upgrade $1,471,500 

Sewer Separation Projects 
1986 Brooklyn Heights $333,000 

1988-1990 Trunk Line "B" $1,300,000 
1989 Pickett Street $200,000 

1989-1990 

McKinley Street $29,000 
Grove & Osbourne $16,000 
Upper & Lower Cleveland Circle $10,000 
Adelbert Street $40,000 
Main and NY $4,000 
Pierce & Sawyer $4,000 
Nelson Street $4,000 

1993 Lincoln Street (Stormwater Treatment Tank) $80,000 
1994 Cottage Road $60,000 

 
 
 
1 Total Treatment Plant Upgrade project cost of $9.2 million 



  

 

 

City of South Portland (0233313.00) 1-6 Woodard & Curran, Inc. 
Combined Sewer Overflow Facilities Plan Update  May 2022 

Year Project Cost 

Hoyt and Kelsey $35,000 
Old Joe's Pond $75,000 

1996 School Street $102,000 

1997 
Ferry Village I  $358,000 
Red Bank I  $717,000 

1998 
Ferry Village II  $699,000 
Red Bank II  $390,000 
Cottage Road/Davis Street $125,000 

1999 
Willard Beach  $450,000 
Cash Corner  $615,000 
City Hall $30,000 

2000 
Broadway/Mussey  $306,000 
Pleasantdale Phase I  $151,000 

2003 
Cash Park  $408,000 
Virginia Avenue Stormwater Drainage $5,000 

2004 North Marriner Street $45,531 
2005 Adelbert, Sylvan and Stillman $296,225 

2006 
Pleasantdale Project  $2,088,641 
Lincoln Street Extension $11,356 

2007 Front Street $31,121 
2008 Margaret Street $15,093 
2011 Knightville Phase I $375,000 
2012 Knightville Phase II Project $2,800,000 
2013 Mussey/Sprague  $240,000 